
 
 Printed on Recycled Paper         DOC NO. 3018474 



 
 Printed on Recycled Paper         DOC NO. 3018474 



 
 Printed on Recycled Paper         DOC NO. 3018474 

 
 

Twenty- Fifth 
ANNUAL STATUS REPORT 

 
 ON 
 
 RECYCLED WATER USE 
 
 
 
 
 Fiscal Year 201 3- 1 4 
 
 
 
 
 Sanitation Districts of Los Angeles County 
 1 955 Workman Mill Road 
 Whittier,  CA  90601  
 



 
 -ii- 



 
 -iii- 

PREFACE  
 
 
In addition to its mission of collecting, treating, and managing municipal wastewater, the Sanitation Districts of 
Los Angeles County (Sanitation Districts) have adopted the goal of maximizing the beneficial reuse of the 
highly treated effluents produced by its water reclamation plants. The Sanitation Districts work with a number 
[...]
feet of pipelines and a storage reservoir. This system would deliver and estimated 511 AFY of recycled water 
from the Saugus WRP to the 80-acre Central Park, the River Village and Bridgeport developments and 
assorted city landscaping. In June 2011, the Mitigated Negative Declaration/Environmental Assessment 
(MND/EA) was completed and USEPA issued a Finding of No Significant Impact for this project. In July 
2011, CLWA approved the resolution adopting the MND/EA and approving the Mitigation Monitoring and 
Reporting Program, and a Notice of Determination was filed with the Los Angeles County Office of 
Clerk/Recorder and with the California State Clearinghouse. CLWA anticipates the construction of the project 
to be completed in 2024. 
 
5.7.2 NEWHALL RANCH DEVELOPMENT  
 
The Newhall Land and Farming Company, a major landowner in the Santa Clarita Valley, has plans for a 
12,000 acre residential/commercial development known as Newhall Ranch. A new sanitation district, the 
Newhall Ranch County Sanitation District, has been formed and is a part of the Sanitation Districts of Los 
Angeles County. Construction of a Newhall Ranch Water Reclamation Plant is planned to serve the sewer 
needs of Newhall Ranch, along with a portion of Newhall Ranch’s estimated 9,545 AFY of recycled water 
demand.8 During the initial development of this project, the recycled water demand is expected to be supplied 
by the Sanitation Districts’ Valencia WRP, which may continue supplying recycled water even after full 
implementation of the construction and occupation. The earliest predicted occupation of Newhall Ranch homes 
is 2016; however, recycled water may be needed for grading activities planned for 2015. 
 
5.8 LANCASTER AND PALMDALE WRPS 
 
5.8.1 ANTELOPE VALLEY REGIONAL RECYCLED WATER DISTRIBUTION PROJECT 
 
Sanitation Districts’ staff continues to work with the cities of Lancaster and Palmdale and Los Angeles County 
Waterworks District 40, Antelope Valley, (Waterworks) to develop a regional “backbone” recycled water 
distribution system for municipal and industrial users. The proposed North Los Angeles/Kern County Regional 

                                                 
8 “Valencia Water Company Reclaimed Water Master Plan for Newhall Ranch”, Dexter Wilson Engineering, Inc., 
January 2006. 



 
 -89- 

Recycled Water Project (AV Backbone) includes facilities for the primary distribution system to provide 
disinfected tertiary recycled water produced from the Sanitation Districts’ Palmdale and Lancaster WRPs and 
from Rosamond Community Services District’s Rosamond WRP to end users in the Antelope Valley Region. 
The Project is being built in phases and portions, with the Division Street Corridor and its extensions to 
Columbia Way and to City Park already having been constructed and partially implemented in the City of 
Lancaster using tertiary treated recycled water produced by the Lancaster WRP (detailed in Section 4.1.5). 
 
The City of Palmdale and Waterworks have entered an agreement to design, construct, and implement a 
southern segment of the AV Backbone. The main backbone pipeline will originate at the Palmdale WRP, travel 
west down Rancho Vista Blvd., then north on 10th St. East, west on Avenue O-8 and north along Sierra 
Highway, terminating at Columbia Way and connecting to the extension of the Division Street Corridor 
(described above). The Columbia Way lateral would serve the proposed Palmdale Hybrid Power Plant (PHPP), 
a 570-megawatt electric generating facility. Another portion of the main backbone pipeline will head west from 
Sierra Highway, along Avenue O, to the Amargosa Creek, and roughly parallel the creek to reach the 
Waterworks District’s tank site facility next to the Antelope Valley Freeway, at 10th St. West and Avenue O-
12. Facilities will also include the pump station and forebay tank to be located at the Palmdale WRP, as well as 
a storage tank at the Waterworks’ tank site. This segment of the backbone system has been designed and is 
planned for completion at nearly the same time as the completion of the PHPP, whose funding will also finance 
the recycled water pipeline. The PHPP was approved by the California Energy Commission in August 2011 
and purchased by Summit Power Group LLC in May 2012. Once initiated, construction of the PHPP is 
estimated to take about 30 months. The PHPP is projected to use up to 4,300 AFY of recycled water, which 
will be distributed by Waterworks by means of a new pump station (plans for this pump station are awaiting 
final approval and funding of the PHPP). 
 
5.8.2 PALMDALE RECYCLED WATER AUTHORITY (PRWA) 
 
The PRWA was created in 2012 through an agreement between the City of Palmdale and the Palmdale Water 
District to jointly study, promote, develop, distribute, construct, install, finance, use, and manage recycled 
water resources created by the Sanitation Districts’ Palmdale and Lancaster WRPs for any and all reasonable 
and beneficial uses, including irrigation and recharge, and to finance the acquisition and construction or 
installation of recycled water facilities, recharge facilities and irrigation systems. The City of Palmdale will 
allocate all of its contractual recycled water rights to the PRWA. 
 
The City of Palmdale has a contract with the Sanitation Districts for the purchase of up to 2,000 AFY of 
recycled water from the Palmdale and Lancaster WRPs. The PWRA is planning Phase 2 of its recycled water 
distribution project, which would install a recycled water distribution line along 30th St. East, south to Avenue 
R-8 then east until 55th St. East with laterals to five parks: McAdam, Palmdale Oasis, Yellen, and Domenic 
Massari. These parks are expected to use approximately 1,000 to 1,200 AFY. The PWRA also plans on using 
recycled water on the numerous (150 to 200) Landscape Maintenance Districts (LMDs) and five elementary 
schools along the route of the recycled water line. In addition, any schools or businesses that are easily 
accessible to this water will also be connected. The PWRA and Los Angeles County Waterworks are currently 
planning for the portion of the Backbone project that will connect the Palmdale WRP to the proposed PHPP 
(discussed in Section 5.7.1, above). The PWRA has installed a temporary pump station that began delivering 
recycled water to McAdam Park in October 2012. The PWRA is also working on implementing a truck filling 
station for street sweeping using recycled water. The entire project is expected to be completed in the spring of 
2018.
 
 
 
 



 
 -90- 

5.9 CONCEPTUAL WATER RECYCLING PROJECTS  
 
The most recent statewide water crisis that began in 2006 spurred numerous entities into giving more serious 
consideration to water recycling in their service areas. This sense of urgency was further stimulated by the 
passage of SB 7 in 2009 that requires urban water agencies to reduce per capita water consumption by 20 
percent by the year 2020 (commonly referred to as the “20 x 2020 Plan”). Several ambitious, large-scale water 
recycling projects involving groundwater replenishment continue to be investigated. The list of conceptual 
projects below is not meant to be exhaustive. Rather it is a listing of the most likely or ambitious projects the 
Sanitation Districts are currently tracking. 
 
5.9.1 MWD ADVANCED TREATMENT PLANT AT JWPCP 
 
In FY 13-14, JWPCP provided primary and secondary treatment to approximately 263.69 MGD (296,287 
AFY) of wastewater prior to discharge through outfall tunnels to the Pacific Ocean, with water recycling at the 
facility being limited to in-plant uses. MWD and the Sanitation Districts have partnered to study the potential 
for a regional, indirect potable reuse program to advance treat as much as 200 MGD (224,110 AFY) of treated 
wastewater that is currently discharged to the Pacific Ocean. Implementation of such a large-scale regional 
reuse program could provide MWD with a significant supply of reliable, drought-resistant water to supplement 
imported raw water supplies and would be consistent with the enhanced regional approach currently being 
considered in their Integrated Resources Plan (IRP). Such a project would involve complex interagency 
agreements, extensive regulatory approvals, public outreach, and considerable capital costs. 
 
From a technical standpoint, this project would require new advanced treatment facilities (e.g., MF/RO/UV), a 
regional distribution system to groundwater basins (e.g., Montebello Forebay and/or the Main San Gabriel 
Basin), and injection and extraction wells, modeled somewhat after the Groundwater Replenishment System in 
Orange County. No estimates of capital costs or timeline for implementation for such a project have been made 
at this time. Nevertheless, pilot scale testing of treatment systems was performed, funded with a $330,000 grant 
from the USBR to demonstrate the technology. Pilot scale testing concluded in June 2012 and a final report 
was submitted to the USBR in September 2012. MWD has restarted discussions involving the construction of a 
demonstration plant at JWPCP. 
 
5.9.2 DOWNEY/CERRITOS ADVANCED TREATMENT PLANT FOR RECHARGE 
 
The cities of Downey and Cerritos had begun a joint investigation of a potential project to take 7.1 MGD 
(8,000 AFY) of effluent from the Los Coyotes WRP, treat it to an advanced level (MF/RO/UV), and pipe 
approximately 6,000 AFY (after brine losses) north to the Montebello Forebay where it will be stored 
underground for the exclusive use by those cities. In addition to technical, financial, and permitting obstacles, 
implementation of this project would require that the existing Basin Adjudication be significantly revised. No 
significant progress has been made on this project to date. 
 
5.9.3 SCALPING PLANTS 
 
The Sanitation Districts have been contacted regarding scalping plants in both the JOS and SCV systems.  An 
evaluation of these proposals is currently underway. In general, there are several obstacles to overcome, 
including technical, financial, permitting, and siting.  In addition, construction of scalping plants will decrease 
the amount of water available at the already constructed downstream WRPs. This poses a problem because 
recycled was has already been contracted for at these downstream WRPs. 



 
 -91- 

LIST OF ABBREVIATIONS 
 

AF   acre-foot 
AFY   acre-foot per year 
AVTTP  Antelope Valley Tertiary Treatment Plant 
AWWARF  American Water Works Association Research Foundation 
BOD  biological oxygen demand 
CBMWD  Central Basin Municipal Water District 
CDPH  California Department of Public Health (formerly Health Services) 
CDM  Camp/Dresser/McKee 
CEQA  California Environmental Quality Act 
CLWA  Castaic Lake Water Agency 
COD  chemical oxygen demand 
CTR   California Toxics Rule 
DDW  State Division of Drinking Water (formerly CDPH) 
DIP   ductile iron pipe  
EIR   Environmental Impact Report 
EPA   United States Environmental Protection Agency 
FMP   Farm Management Plan 
FMWD  Foothill Municipal Water District 
FWC  Foothill Water Coalition 
FY   fiscal year 
GAC  granular activated carbon 
gpm   gallons per minute 
HP   horsepower 
IRRP   Indirect Reuse Replenishment Project 
JOS   Joint Outfall System 
JPA   Joint Powers Authority 
JWPCP  Joint Water Pollution Control Plant 
LACDPR  Los Angeles County Department of Parks and Recreation 
LACDPW  Los Angeles County Department of Public Works 
LADWP  City of Los Angeles Department of Water and Power 
LAWA  Los Angeles World Airports 
LBWD  Long Beach Water Department 
LMD  Landscape Maintenance District 
LPVCWD  La Puente Valley County Water District 

  LVLAWTF  Leo Vander Lans Advanced Water Treatment Facility 



 
 -92- 

  MBR  membrane bioreactor 
MF/RO  microfiltration/reverse osmosis 
MGD  million gallons per day 
MND/EA   Mitigated Negative Declaration/Environmental Assessment 
MRF  Materials Recovery Facility 
MTA  Metropolitan Transportation Authority 
MWD  Metropolitan Water District of Southern California 

  MWH  Montgomery-Watson-Harza 
NDMA  N-nitrosodimethylamine 
NDN  nitrification-denitrification 
O&M  operation and maintenance 
OCWD  Orange County Water District 
PERG  Puente Hills Energy Recovery from Landfill Gas Facility 
PHPP  Palmdale Hybrid Power Plant 
PVC   polyvinyl chloride 
PWD  Pomona Water Department 
PRWA  Palmdale Recycled Water Authority 

  RWD  Rowland Water District 
RWQCB  Regional Water Quality Control Board 
SCE   Southern California Edison 
SCVJSS   Santa Clarita Valley Joint Sewerage System 
SJCWRP  San Jose Creek Water Reclamation Plant 
SGVMWD  San Gabriel Valley Municipal Water District 
SGVWC  San Gabriel Valley Water Company 
SRF   State Revolving Funds 

  SWS  Suburban Water Systems 
THUMS  Texaco, Humboldt, Union, Mobil, Shell 
TOC   total organic carbon 
TVMWD  Three Valleys Municipal Water District 
USBR  United States Bureau of Reclamation 
USGS  United States Geologic Survey 
USGVMWD  Upper San Gabriel Valley Municipal Water District 
UV   ultraviolet light disinfection 
WDR  waste discharge requirements 
WRD  Water Replenishment District of Southern California 
WRP  water reclamation plant 
WVWD  Walnut Valley Water District 



 
 A-1 

 APPENDIX  A 
 
 
CHRONOLOGY OF SANITATION DISTRICTS’ REUSE ACTIVITIES 
 
July 1927 The Tri-City Plant serving the cities of Pomona, Claremont, and La Verne is placed into 

service and the effluent is used for irrigation of crop and pasture land by the Diamond Bar 
Ranch Company and the Northside Water Company. 

 
December 1941 The 0.36 MGD Lancaster WRP is placed into operation. 
 
April 1949 Sanitation Districts’ Report upon the Reclamation of Water from Sewage and Industrial 

Wastes in Los Angeles County, California is published which demonstrated the feasibility 
of water reclamation and eventual reuse. 

 
January 1952 The Lancaster WRP is expanded from 0.36 to 1.35 MGD. 
 
September 1953 The 0.75 MGD Palmdale WRP is placed into operation. 
 
September 1954 Sanitation Districts assumes operations of Tri-City Plant. 
 
November 1958 The Palmdale WRP is expanded from 0.75 to 2.5 MGD. 
 
November 1958 Sanitation Districts’ A Report Upon the Potential Reclamation of Sewage Now Wasting 

to the Ocean in Los Angeles County outlining the financing and construction of the 
Whittier Narrows WRP is published. 

 
May 1959 The first direct deliveries of effluent from the Palmdale WRP for alfalfa irrigation begin. 
 
October 1959 The new 6.5 MGD Lancaster WRP is constructed and placed into operation. The original 

plant ceased operation two months later. 
 
1960  Edwards Air Force Base constructs “C” dike on Rosamond Dry Lake to impound effluent 

from the Lancaster WRP, forming Piute Pond. 
 
July 1962 The 15 MGD Whittier Narrows WRP is placed into operation, becoming first of the 

“upstream” treatment plants in the Sanitation Districts’ JOS. 
 
July 1962 The 0.25 MGD Saugus WRP is placed into operation, with effluent being discharged into 

the Santa Clarita River. 
 
August 1962 The first deliveries of recycled water from the Whittier Narrows WRP begin for 

groundwater replenishment in the Montebello Forebay of the Central Basin. 
 
November 1962 The Angeles Crest Development Company completes the 0.1 MGD La Cañada WRP on 

the site of the La Cañada-Flintridge Country Club to treat wastewater produced by the 
homes surrounding the golf course. Recycled water produced by this facility is still used 
as a source of supply for the lakes and the irrigation system on the golf course. 

 



 
 A-2 

July 1963 The Sanitation Districts produce A Plan for Water Re-use that studied the reclamation 
potential for the entire JOS and proposed the construction of 11 water reclamation 
facilities. However, this plan was only partially implemented. 

 
August 1964 The Saugus WRP is expanded from 0.25 to 0.75 MGD. 
 
October 1965 The Saugus WRP is expanded from 0.75 to 1.5 MGD. 
 
June 1966 The 4 MGD Pomona WRP is constructed to replace Tri-City Plant. 